From: Cheryl

To: Haley Dodson; John F. Weigold IV
Subject: Fwd: Nov 30 Board Meeting

Date: Monday, November 29, 2021 10:17:44 AM

Begin forwarded message:

From: Cheryl McDowell

Subject: Nov 30 Board Meeting

Date: November 29, 2021 at 10:15:59 AM PST

To: Ossana Terterian <oterterian@cambriacsd.org>

Good Morning please read my comments

Based on being a frequent visitor of the doggie park I have observed the
following:

NO one uses the portable toilet which is in place near the handicap
parking.

Nor have I seen any directors been present or GM/staff to observe what
goes on there.

A Yes vote to move forward to spend ratepayers money on a worthless
project will only provoke this community
[...]
well site. No clay layers are present above the well’'s perforations. The well is considered to be
groundwater under the direct influence of surface water (GWUDI) when surface water is within 150
feet from the well site. The well must comply with the SWTR requirements when this is the case.
There is a dike around the San Simeon well field site for protection against flooding. The well’s
pedestal was raised by about 3 feet to elevate it above the 100 year flood zone. The well is
housed in a building and is adequately protected against vandalism. It is equipped with a 12 inch
plastic casing to a depth of 110 feet and is gravel packed. The perforations begin at a depth of 30
feet. It has 30 foot annular seal and is surface sealed. An electric motor and a deep well turbine
pump produce approximately 370 gpm. The well is an active source and is used only when the
creek water is over 150 feet from the well site. CCSD uses the well during the summer when the
creek flow is reduced or dry and is more than 150 feet from the well. The well water complies with
the primary and secondary drinking water standards.

CONSTRUCTION DETAILS FOR SAN SIMEON WELL 1

Well Depth (ft) 110
Depth to Perforations (ft) 30-105
Annular Seal Depth (ft) 30
SAN SIMEON WELL 1 IMPERVIOUS STRATA
Formation Depth to: (ft) Thickness: (ft)
Blue Clay 80 18
2B GROUNDWATER SUPPLIES
2.B.1 SAN SIMEON WELL 2

San Simeon Well 2 was drilled in 1978 to a depth of 80 feet. No sewers or sewage disposal
facilities are located within 50 or 100 feet from the well site respectively. The well is located in the
San Simeon well field. The San Simeon Creek is located over 150 feet from the well site. A dike
has been built around the San Simeon well field site for protection against flooding. The well is
located above the 100-year flood zone. It is located in a building and is adequately protected
against vandalism. It contains a 12-inch plastic casing 80 feet deep and is gravel packed. The
perforations begin at a depth of 30 feet. The well has a 30-foot annular seal and is surface sealed.
No clay layers are present in the geologic formations above the uppermost perforations of the well.
The well is equipped with an electric motor and a deep well turbine pump that produces
approximately 370 gpm and discharges above ground. The well is one of the primary sources of
supply. The well water complies with the primary and secondary drinking water standards.

CONSTRUCTION DETAILS FOR SAN SIMEON WELL 2

Well Depth (ft) 80
Depth to Perforations (ft) 30-75
Annular Seal Depth (ft) 30
2.B.2 SAN SIMEON WELL 3

San Simeon Well 3 was drilled in 1978 to a depth of 112 feet. No sewers or sewage disposal
facilities are located within 50 or 100 feet from the well site respectively. The well is located in the
San Simeon well field and is greater than 150 feet from San Simeon Creek. A dike around the San
Simeon well field protects against flooding. The well’s pedestal was raised approximately five feet
and is located above the 100-year flood zone. The well is located in a metal building and is
adequately protected against vandalism. No clay layers are present in the well's geologic
formations. The well is equipped with a 12-inch plastic casing to a depth of 112 feet and is gravel
packed. The perforations begin at a depth of 32 feet. The well has a 32-foot annular seal and is






Cambria Community Services District -4 - August 15, 2014

surface sealed. The well is equipped with a deep well turbine pump that produces approximately
370 gpm and discharges above ground. The well is one of the primary sources of supply. The
well water complies with the primary and secondary drinking water standards.

CONSTRUCTION DETAILS FOR SAN SIMEON WELL 3

Well Depth (ft) 112
Depth to Perforations (ft) 32-107
Annular Seal Depth (ft) 32
SAN SIMEON WELL 3 IMPERVIOUS STRATA
Formation Depth to: (ft) Thickness: (ft)
Blue clay 75 8
Hard blue clay 90 14
3. WATER PRODUCTION
3.A GROUNDWATER PRODUCED

CCSD utilizes groundwater wells to provide their domestic water supply. During 2012, CCSD
produced 238.6 million gallons (MG) of groundwater. The maximum groundwater produced in one
month (July) during 2012 was 25.7 MG. The maximum groundwater produced in one day during
2012 occurred on June 16, 2012 when 1.13 MG were produced.

3.B. ADEQUACY OF SUPPLY

Santa Rosa Well 4 and San Simeon Wells 1, 2, and 3 are the CCSD’s active sources of
groundwater. These wells have been determined to be under the influence of surface water if they
are within 150 feet of surface water in nearby creeks. The CCSD is required to operate the wells
according to environmental restrictions that mandate a minimum flow in the creeks downstream of
the well sites. In order to maintain this creek flow, CCSD is unable to run these wells at times.

According to the CCSD’s Water Master Plan (July 2008), the State Water Resource Control Board
(SWRCB) and the California Coastal Commission (CCC) regulate the amount of water CCSD may
pump from the Santa Rosa and San Simeon Creek Basins. CCSD is permitted by the SWRCB to
pump no more than 1,118 acre-ft/year (AFY) during the wet season and 630 AFY during the dry
season. There is also a limit to the total daily production from both basins of approximately 5 acre-
ft/day (~1,131 gpm). CCSD must also abide by the permit requirements of the CCC that limit the
production from both basins to 1,230 AFY. According to CCSD’s Water Master Plan, the average
production between 2000 and 2005 was determined to be 785 AFY. CCSD has had a moratorium
on new services since 2001.

CCSD has been discussing the possibility of adding a supplemental potable water supply which
would improve the CCSD’s adequacy of supply.

3.C. DRINKING WATER SOURCE ASSESSMENT PROGRAM (DWSAP)

The source assessments for all of the active wells, with the exception of Santa Rosa Well 3, have
been completed. The sources are considered most vulnerable to the following activities not
associated with any detected contaminants:

Source Possible Contaminating Activity
San Simeon Well 1 Other animal operations
San Simeon Well 2 Other animal operations
San Simeon Well 3 Agricultural drainage, other animal operations
Santa Rosa Well 3 Pending
Santa Rosa Well 4 Agricultural drainage, septic systems (low density), agricultural wells






Cambria Community Services District -5- August 15, 2014

4, TREATMENT
4.A SURFACE WATER
4.A1 SANTA ROSA WELL 4 SURFACE WATER TREATMENT PLANT

Santa Rosa Well 4 is located on a high school campus in Cambria and is within 100 feet of the
Santa Rosa Creek. The well is required to comply with the SWTR when there is surface water
present in the creek. Santa Rosa Well 4 is equipped with a Pureflow filtration and disinfection
facilities. The treatment plant consists of sodium hypochlorite and ferric chloride addition, inline
mixing, pressure filtration, and chlorine contact piping. The filtration plant also removes iron and
manganese and is generally used between May and October.

The 14-inch water line leaving the treatment facility provides adequate chlorine contact time, prior
to the first service connection, to comply with the SWTR. CCSD must verify the chlorine residual
at the end of the contact time is equivalent to the chlorine residual at the treatment plant effluent.

4.A1.a TREATMENT PLANT MONITORING

CCSD continuously monitors the raw and treated water turbidity and chlorine residual leaving the
treatment facility. CCSD utilizes a continuous analyzer to monitor various water quality parameters
including filtered water turbidities and chlorine residuals. Alarms are provided for various
conditions including; low chlorine residual, high differential pressure across the filter bed, high
turbidities in the treated water and low chemical supply.

4A1.b PRETREATMENT
The pretreatment chemicals listed below are stored in a locked concrete block building. The
chemicals are injected upstream of the filters and are mixed inline with static mixers.

4A1.c SODIUM HYPOCHLORITE

Sodium hypochlorite is stored in a 200 gallon tank with secondary containment. The storage tank
is located within a concrete block building. The chlorine residuals leaving the Santa Rosa
Treatment Plant are continuously monitored. CCSD maintains a free chlorine residual leaving the
treatment plant. The low level alarm is set at 0.5 mg/L and is connected to an auto dialer to alert
operators.

4.A1.d COAGULANT

CCSD is required to use a coagulant at all times to comply with the Surface Water Treatment Rule.
CCSD uses a ferric chloride coagulant at a dosage of approximately 1 mg/L. It is stored in a 50-
gallon tank.

4.A1.e SODIUM BISULFITE
The plant has provisions to inject sodium bisulfite. There is a 30-gallon tank available for sodium
bisulfite. Currently, sodium bisulfite is not being used.

4.A1f FILTRATION

CCSD utilizes a Pureflow Filtration filter vessel (Model FV-C-1200-H) which is 84-inches in
diameter and 92-inches long. The filter is rated at 10-gpm/ft’. Turbidities are continuously
monitored using an online turbidimeter.

4A19 FILTER BACKWASH
Filter backwashes can be initiated based on differential headloss across the filter or filter run times.
The filter backwashes automatically using filtered water stored at the treatment facility in the





Cambria Community Services District -6 - August 15, 2014

backwash supply tank. The 16,000 gallon backwash supply tank is filled, using a float switch, with
treatment plant product water. The pressure filter backwashes at 1200 gpm and uses
approximately 4700 gallons per backwash.

The backwashed water is stored and settled, for 3 hours, in a backwash reclaim tank and is
recycled back to the headworks of the facility (prior to chemical feed) at a rate equal to or less than
10% of the raw water flow. CCSD shall collect a turbidity sample and record the flow rate from the
backwash return daily. A flow control valve is used to keep the recycled backwash water rate
equal to or less than 60 gpm. The backwash return should be less than 10% of the overall flow
through the filters.

4.A1.h INACTIVATION REQUIREMENTS

CCSD provided disinfection (CT) inactivation calculations to this office for review and approval in
July 2003. The treatment plant is granted 2-log removal of Giardia and 1-log removal of virus.
Since the CCSD utilizes a well (SR 4) instead of a direct surface water intake, the treatment facility
is granted an additional 0.5-log removal for bank filtration. Therefore, the treatment plant is
required to provide 0.5-log inactivation of Giardia and 3-log inactivation of viruses via the
disinfection process. CCSD uses a maximum flow rate of 575 gpm through a contact pipe with a
volume of 8,460 gallons to obtain a chlorine contact time of 15 minutes. A chlorine residual of 1.0
mg/L and pH equal to 7.5 is used to calculate the CT provided.

Chlorine residuals are taken at the treatment plant effluent. CCSD shall periodically verify the
chlorine residual at the end of the contact time is equal to, or sufficiently close to, the chlorine
residual at the treatment plant effluent.

4.A2 SANTA ROSA WELL 3 TREATMENT PLANT

Santa Rosa Well 3 is located on the bank of the Santa Rosa Creek and is considered to be under
the influence of surface water when surface water is present in the creek. The well sits on a bank
approximately 10 feet above the creek bed. The wells perforations begin at 32 feet. CCSD treats
Santa Rosa Well 3 at a filtration plant similar to the filtration plant at Santa Rosa Well 4. The Santa
Rosa Well 3 Treatment Plant is a Filtronics pressure filter system. The treatment plant will produce
approximately 425 gpm.

4.A2.a PRETREATMENT

Two reaction vessels are used prior to pretreatment to improve mixing and allow for some reaction
time between the point of injection and filtration. Both reaction vessels provide approximately 2
minutes of contact time each.

4.A2.a1 CHLORINATION

Water from Santa Rosa Well 3 is first chlorinated at the filtration plant, approximately 0.25 miles
from the wellhead. The injection point is on the inlet piping to the first reaction vessel. NSF 60
approved sodium hypochlorite at 12.5% strength is used. A metering pump is used to provide
enough chlorine to carry a free chlorine residual throughout the treatment facility. The sodium
hypochiorite is stored in a 540 gallon storage tank with secondary containment. The storage tank
is not housed but is located behind a secured gate.

4.A2.a.2 COAGULATION

CCSD shall continually feed a coagulant prior to filtration when Santa Rosa Well 3 is used. Ferric
chloride is injected 6-inches downstream of the chlorine injection point.  Ferric chloride is added
to improve the efficiency of the filtration process. NSF 60 approved ferric chloride is used and





Cambria Community Services District -7- August 15, 2014

stored inside a locked building at the treatment plant site. A 12 gpd metering pump is used to
inject the chemical.

4A2.b FILTRATION

A 10 foot diameter pressure filter is used to treat all the water from Santa Rosa Well 4. After the
reaction vessels the water goes through a pressure filter containing Electromedia 1 media which
was installed in 1999. The treatment facility was inactivated in 2001 due to a nearby
contamination plume. The filter plant was originally constructed by Filtronics. Filtronics was also
involved in rehabilitating the treatment plant in 2014. The filter vessel consists of one filter cell.
The filter run times are expected to be 8 to 12 hours long. Backwashes are expected to occur
every 4 hours. The backwash supply is obtained from one of the tanks located at the filtration
plant.

4A2.c FILTER BACKWASH

The filter is backwashed when the differential headloss across the filter or the filter run time (8 — 12
hours) set points have been reached. The filter backwashes automatically using filtered water
stored in the western tank at the treatment facility. The 12,000 gallon backwash supply tank is
filled with treatment plant product water. The west tank is connected to another 12,000 galion tank
to the east by way of an overflow pipe. The east tank is filled by overflowing the west tank. When
a backwash is initiated, a backflow pump takes water from the west tank only and backwashes the
filter. The backwash runs for 4 minutes and the spent backwash water is sent to the sewer via an
airgap. The backwash water is not recovered. The filter is then put in forward filtering mode but is
purged for 1 minute prior to sending water to the tanks.

4.A.2.d INACTIVATION REQUIREMENTS

CCSD shall provide disinfection (CT) inactivation calculations to this office for review and approval
prior to October 1, 2014. The treatment plant is granted 2-log removal of Giardia and 1-log
removal of virus. Since the CCSD utilizes a well (SR 3) instead of a direct surface water intake,
the treatment facility may be eligible for an additional 0.5-log removal for bank filtration. Therefore,
the treatment plant is required to provide 0.5-log inactivation of Giardia and 3-log inactivation of
viruses via the disinfection process. CCSD must have approved CT calculations and Division
approval to use the well when surface water is present in the nearby creek.

4.A3 SWTR MONITORING FOR GWUDI SOURCES:

CCSD'’s wells are located near the San Simeon and Santa Rosa creeks. San Simeon Wells 2 and
3 are located greater than 150 feet from normal water flows. With the exception of Santa Rosa
Well, all wells have shallow perforations, annular seal less than 50 feet deep, and lack the
presence of clay layers to provide adequate protection against water quality influence from the
nearby creeks. The wells are groundwater under the direct influence of the surface water
(GWUDI) when the creek is within 150 feet.

If CCSD intends to use Santa Rosa Well 3 when surface water is present in the adjacent creek, the
filter media shall be thoroughly and properly inspected prior to use. A chlorine contact time
calculation, reviewed and approved by DDW, shall also be submitted prior to use when surface
water is present in the creek.

When surface water is within 150 of the wells, they must comply with the surface water treatment
[...]
the primary and secondary drinking water standards.

CONSTRUCTION DETAILS FOR SAN SIMEON WELL 1

Well Depth (ft) 110
Depth to Perforations (ft) 30-105
Annular Seal Depth (ft) 30
SAN SIMEON WELL 1 IMPERVIOUS STRATA
Formation Depth to: (ft) Thickness: (ft)
Blue Clay 80 18
2B GROUNDWATER SUPPLIES
2.B.1 SAN SIMEON WELL 2

San Simeon Well 2 was drilled in 1978 to a depth of 80 feet. No sewers or sewage disposal
facilities are located within 50 or 100 feet from the well site respectively. The well is located in the
San Simeon well field. The San Simeon Creek is located over 150 feet from the well site. A dike
has been built around the San Simeon well field site for protection against flooding. The well is
located above the 100-year flood zone. It is located in a building and is adequately protected
against vandalism. It contains a 12-inch plastic casing 80 feet deep and is gravel packed. The
perforations begin at a depth of 30 feet. The well has a 30-foot annular seal and is surface sealed.
No clay layers are present in the geologic formations above the uppermost perforations of the well.
The well is equipped with an electric motor and a deep well turbine pump that produces
approximately 370 gpm and discharges above ground. The well is one of the primary sources of
supply. The well water complies with the primary and secondary drinking water standards.

CONSTRUCTION DETAILS FOR SAN SIMEON WELL 2

Well Depth (ft) 80
Depth to Perforations (ft) 30-75
Annular Seal Depth (ft) 30
2.B.2 SAN SIMEON WELL 3

San Simeon Well 3 was drilled in 1978 to a depth of 112 feet. No sewers or sewage disposal
facilities are located within 50 or 100 feet from the well site respectively. The well is located in the
San Simeon well field and is greater than 150 feet from San Simeon Creek. A dike around the San
Simeon well field protects against flooding. The well’s pedestal was raised approximately five feet
and is located above the 100-year flood zone. The well is located in a metal building and is
adequately protected against vandalism. No clay layers are present in the well's geologic
formations. The well is equipped with a 12-inch plastic casing to a depth of 112 feet and is gravel
packed. The perforations begin at a depth of 32 feet. The well has a 32-foot annular seal and is




Cambria Community Services District -4 - August 15, 2014

surface sealed. The well is equipped with a deep well turbine pump that produces approximately
370 gpm and discharges above ground. The well is one of the primary sources of supply. The
well water complies with the primary and secondary drinking water standards.

CONSTRUCTION DETAILS FOR SAN SIMEON WELL 3

Well Depth (ft) 112
Depth to Perforations (ft) 32-107
Annular Seal Depth (ft) 32
SAN SIMEON WELL 3 IMPERVIOUS STRATA
Formation Depth to: (ft) Thickness: (ft)
Blue clay 75 8
Hard blue clay 90 14
3. WATER PRODUCTION
3.A GROUNDWATER PRODUCED

CCSD utilizes groundwater wells to provide their domestic water supply. During 2012, CCSD
produced 238.6 million gallons (MG) of groundwater. The maximum groundwater produced in one
month (July) during 2012 was 25.7 MG. The maximum groundwater produced in one day during
2012 occurred on June 16, 2012 when 1.13 MG were produced.

3.B. ADEQUACY OF SUPPLY

Santa Rosa Well 4 and San Simeon Wells 1, 2, and 3 are the CCSD’s active sources of
groundwater. These wells have been determined to be under the influence of surface water if they
are within 150 feet of surface water in nearby creeks. The CCSD is required to operate the wells
according to environmental restrictions that mandate a minimum flow in the creeks downstream of
the well sites. In order to maintain this creek flow, CCSD is unable to run these wells at times.

According to the CCSD’s Water Master Plan (July 2008), the State Water Resource Control Board
(SWRCB) and the California Coastal Commission (CCC) regulate the amount of water CCSD may
pump from the Santa Rosa and San Simeon Creek Basins. CCSD is permitted by the SWRCB to
pump no more than 1,118 acre-ft/year (AFY) during the wet season and 630 AFY during the dry
season. There is also a limit to the total daily production from both basins of approximately 5 acre-
ft/day (~1,131 gpm). CCSD must also abide by the permit requirements of the CCC that limit the
production from both basins to 1,230 AFY. According to CCSD’s Water Master Plan, the average
production between 2000 and 2005 was determined to be 785 AFY. CCSD has had a moratorium
on new services since 2001.

CCSD has been discussing the possibility of adding a supplemental potable water supply which
would improve the CCSD’s adequacy of supply.

3.C. DRINKING WATER SOURCE ASSESSMENT PROGRAM (DWSAP)

The source assessments for all of the active wells, with the exception of Santa Rosa Well 3, have
been completed. The sources are considered most vulnerable to the following activities not
associated with any detected contaminants:

Source Possible Contaminating Activity
San Simeon Well 1 Other animal operations
San Simeon Well 2 Other animal operations
San Simeon Well 3 Agricultural drainage, other animal operations
Santa Rosa Well 3 Pending
Santa Rosa Well 4 Agricultural drainage, septic systems (low density), agricultural wells




Cambria Community Services District -5- August 15, 2014

4, TREATMENT
4.A SURFACE WATER
4.A1 SANTA ROSA WELL 4 SURFACE WATER TREATMENT PLANT

Santa Rosa Well 4 is located on a high school campus in Cambria and is within 100 feet of the
Santa Rosa Creek. The well is required to comply with the SWTR when there is surface water
present in the creek. Santa Rosa Well 4 is equipped with a Pureflow filtration and disinfection
facilities. The treatment plant consists of sodium hypochlorite and ferric chloride addition, inline
mixing, pressure filtration, and chlorine contact piping. The filtration plant also removes iron and
manganese and is generally used between May and October.

The 14-inch water line leaving the treatment facility provides adequate chlorine contact time, prior
to the first service connection, to comply with the SWTR. CCSD must verify the chlorine residual
at the end of the contact time is equivalent to the chlorine residual at the treatment plant effluent.

4.A1.a TREATMENT PLANT MONITORING

CCSD continuously monitors the raw and treated water turbidity and chlorine residual leaving the
treatment facility. CCSD utilizes a continuous analyzer to monitor various water quality parameters
including filtered water turbidities and chlorine residuals. Alarms are provided for various
conditions including; low chlorine residual, high differential pressure across the filter bed, high
turbidities in the treated water and low chemical supply.

4A1.b PRETREATMENT
The pretreatment chemicals listed below are stored in a locked concrete block building. The
chemicals are injected upstream of the filters and are mixed inline with static mixers.

4A1.c SODIUM HYPOCHLORITE

Sodium hypochlorite is stored in a 200 gallon tank with secondary containment. The storage tank
is located within a concrete block building. The chlorine residuals leaving the Santa Rosa
Treatment Plant are continuously monitored. CCSD maintains a free chlorine residual leaving the
treatment plant. The low level alarm is set at 0.5 mg/L and is connected to an auto dialer to alert
operators.

4.A1.d COAGULANT

CCSD is required to use a coagulant at all times to comply with the Surface Water Treatment Rule.
CCSD uses a ferric chloride coagulant at a dosage of approximately 1 mg/L. It is stored in a 50-
gallon tank.

4.A1.e SODIUM BISULFITE
The plant has provisions to inject sodium bisulfite. There is a 30-gallon tank available for sodium
bisulfite. Currently, sodium bisulfite is not being used.

4.A1f FILTRATION

CCSD utilizes a Pureflow Filtration filter vessel (Model FV-C-1200-H) which is 84-inches in
diameter and 92-inches long. The filter is rated at 10-gpm/ft’. Turbidities are continuously
monitored using an online turbidimeter.

4A19 FILTER BACKWASH
Filter backwashes can be initiated based on differential headloss across the filter or filter run times.
The filter backwashes automatically using filtered water stored at the treatment facility in the



Cambria Community Services District -6 - August 15, 2014

backwash supply tank. The 16,000 gallon backwash supply tank is filled, using a float switch, with
treatment plant product water. The pressure filter backwashes at 1200 gpm and uses
approximately 4700 gallons per backwash.

The backwashed water is stored and settled, for 3 hours, in a backwash reclaim tank and is
recycled back to the headworks of the facility (prior to chemical feed) at a rate equal to or less than
10% of the raw water flow. CCSD shall collect a turbidity sample and record the flow rate from the
backwash return daily. A flow control valve is used to keep the recycled backwash water rate
equal to or less than 60 gpm. The backwash return should be less than 10% of the overall flow
through the filters.

4.A1.h INACTIVATION REQUIREMENTS

CCSD provided disinfection (CT) inactivation calculations to this office for review and approval in
July 2003. The treatment plant is granted 2-log removal of Giardia and 1-log removal of virus.
Since the CCSD utilizes a well (SR 4) instead of a direct surface water intake, the treatment facility
is granted an additional 0.5-log removal for bank filtration. Therefore, the treatment plant is
required to provide 0.5-log inactivation of Giardia and 3-log inactivation of viruses via the
disinfection process. CCSD uses a maximum flow rate of 575 gpm through a contact pipe with a
volume of 8,460 gallons to obtain a chlorine contact time of 15 minutes. A chlorine residual of 1.0
mg/L and pH equal to 7.5 is used to calculate the CT provided.

Chlorine residuals are taken at the treatment plant effluent. CCSD shall periodically verify the
chlorine residual at the end of the contact time is equal to, or sufficiently close to, the chlorine
residual at the treatment plant effluent.

4.A2 SANTA ROSA WELL 3 TREATMENT PLANT

Santa Rosa Well 3 is located on the bank of the Santa Rosa Creek and is considered to be under
the influence of surface water when surface water is present in the creek. The well sits on a bank
approximately 10 feet above the creek bed. The wells perforations begin at 32 feet. CCSD treats
Santa Rosa Well 3 at a filtration plant similar to the filtration plant at Santa Rosa Well 4. The Santa
Rosa Well 3 Treatment Plant is a Filtronics pressure filter system. The treatment plant will produce
approximately 425 gpm.

4.A2.a PRETREATMENT

Two reaction vessels are used prior to pretreatment to improve mixing and allow for some reaction
time between the point of injection and filtration. Both reaction vessels provide approximately 2
minutes of contact time each.

4.A2.a1 CHLORINATION

Water from Santa Rosa Well 3 is first chlorinated at the filtration plant, approximately 0.25 miles
from the wellhead. The injection point is on the inlet piping to the first reaction vessel. NSF 60
approved sodium hypochlorite at 12.5% strength is used. A metering pump is used to provide
enough chlorine to carry a free chlorine residual throughout the treatment facility. The sodium
hypochiorite is stored in a 540 gallon storage tank with secondary containment. The storage tank
is not housed but is located behind a secured gate.

4.A2.a.2 COAGULATION

CCSD shall continually feed a coagulant prior to filtration when Santa Rosa Well 3 is used. Ferric
chloride is injected 6-inches downstream of the chlorine injection point.  Ferric chloride is added
to improve the efficiency of the filtration process. NSF 60 approved ferric chloride is used and



Cambria Community Services District -7- August 15, 2014

stored inside a locked building at the treatment plant site. A 12 gpd metering pump is used to
inject the chemical.

4A2.b FILTRATION

A 10 foot diameter pressure filter is used to treat all the water from Santa Rosa Well 4. After the
reaction vessels the water goes through a pressure filter containing Electromedia 1 media which
was installed in 1999. The treatment facility was inactivated in 2001 due to a nearby
contamination plume. The filter plant was originally constructed by Filtronics. Filtronics was also
involved in rehabilitating the treatment plant in 2014. The filter vessel consists of one filter cell.
The filter run times are expected to be 8 to 12 hours long. Backwashes are expected to occur
every 4 hours. The backwash supply is obtained from one of the tanks located at the filtration
plant.

4A2.c FILTER BACKWASH

The filter is backwashed when the differential headloss across the filter or the filter run time (8 — 12
hours) set points have been reached. The filter backwashes automatically using filtered water
stored in the western tank at the treatment facility. The 12,000 gallon backwash supply tank is
filled with treatment plant product water. The west tank is connected to another 12,000 galion tank
to the east by way of an overflow pipe. The east tank is filled by overflowing the west tank. When
a backwash is initiated, a backflow pump takes water from the west tank only and backwashes the
filter. The backwash runs for 4 minutes and the spent backwash water is sent to the sewer via an
airgap. The backwash water is not recovered. The filter is then put in forward filtering mode but is
purged for 1 minute prior to sending water to the tanks.

4.A.2.d INACTIVATION REQUIREMENTS

CCSD shall provide disinfection (CT) inactivation calculations to this office for review and approval
prior to October 1, 2014. The treatment plant is granted 2-log removal of Giardia and 1-log
removal of virus. Since the CCSD utilizes a well (SR 3) instead of a direct surface water intake,
the treatment facility may be eligible for an additional 0.5-log removal for bank filtration. Therefore,
the treatment plant is required to provide 0.5-log inactivation of Giardia and 3-log inactivation of
viruses via the disinfection process. CCSD must have approved CT calculations and Division
approval to use the well when surface water is present in the nearby creek.

4.A3 SWTR MONITORING FOR GWUDI SOURCES:

CCSD'’s wells are located near the San Simeon and Santa Rosa creeks. San Simeon Wells 2 and
3 are located greater than 150 feet from normal water flows. With the exception of Santa Rosa
Well, all wells have shallow perforations, annular seal less than 50 feet deep, and lack the
presence of clay layers to provide adequate protection against water quality influence from the
nearby creeks. The wells are groundwater under the direct influence of the surface water
(GWUDI) when the creek is within 150 feet.

If CCSD intends to use Santa Rosa Well 3 when surface water is present in the adjacent creek, the
filter media shall be thoroughly and properly inspected prior to use. A chlorine contact time
calculation, reviewed and approved by DDW, shall also be submitted prior to use when surface
water is present in the creek.

When surface water is within 150 of the wells, they must comply with the surface water treatment
rule requirements in order to be used. CCSD does not use the San Simeon Wells when creek
water is within 150 feet of the wells. CCSD is required to verify the presence of water in the Santa
Rosa Creek and San Simeon Creek daily in a monthly report throughout the year. Measurements
are being collected irrespective of water flowing in the creek. Turbidity monitoring of the combined



Cambria Community Services District -8- August 15, 2014

San Simeon well field effiuent is continuous and four hour readings are submitted at all times.
Santa Rosa Well 4 and San Simeon Wells receive continuous chlorine disinfection with a target
residual of 1.5 mg/L. The chlorine residuals of the combined effluent of the San Simeon Wells are
monitored continuously. Chlorine residuals are analyzed at all the distribution bacteriological
samples collected from the system throughout the year.

Santa Rosa Well 1 is not used for potable water purposes. As of the date of this permit, Santa